
 

 

T V Ramachandra Durga Madhab Mahapatra Vinay S 

Sincy V Asulabha K S Sudarshan P. Bhat Bharath H. Aithal 
 

 

 

Integrated Constructed Wetlands - Wastewater Treatment for Bellandur Sewage influx 

  

Gautam and Vasantha Jagadisan Endowment– Lake Rejuvenation  
The Ministry of Science and Technology, Government of India 

The Ministry of Environment, Forests & Climate Change, Government of India 
Indian Institute of Science, Bangalore 560012 

 

ENVIS Technical Report: 116 
April 2017 

 
 

 

 

 

                  Energy & Wetlands Research Group 
                Centre for Ecological Sciences, CES TE 15 

              Indian Institute of Science 
             Bangalore-560012, INDIA 
[...]
© Ramachandra T V, Durga Madhab Mahapatra, Vinay S, Sincy V, Asulabha K S, Sudarshan Bhat, Bharath H. Aithal,  2017. Bellandur and Varthur Lakes Rejuvenation 

Blueprint,  ENVIS Technical Report 116, Environmental Information System,  CES, Indian Institute of Science, Bangalore 560012 

 

relation to water storage, and as an indicator of water quality, quantity and the nature of the 

catchment. 

 

Fig. 4.2: Various lake series joining Bellandur and Varthur lakes  

The KC valley catchment harbours about 56 lakes with a potential storage volume of ~200 

million m3 (~7.3 TMC), where the both Bellandur and Varthur at present have water storage 

capacities of ~5.5 and ~1.61 Mm3 that is very small compared to the total catchment yields and 

the storage capacity of the lake system. However on the basis of historical data in terms of 

surface area and depth according to the Survey of India, topographic maps (based on contours) 

the potential storage capacity 18.67 Mm3 and ~6.10 Mm3 for Bellandur and Varthur 

respectively. This put together accounts to ~25 Mm3 i.e. only one eighth of the potential water 

storage capacity of the catchment. On account of water balance of the region, the region 

receives >750 mm rainfall in ~40 % of the catchment area, from 750-850 mm rainfall in >50 

% of the area and >850 mm rainfall in <10 % of the total catchment area. The runoff based on 

the natural topology of the region ranges from 500 to 700 mm. Based on this inputs the total 

overland flow in the KC valley catchment is around 5.3 TMC i.e. ~35 % of the total run off of 

Bangalore region. The feeder to Bellandur lakes are a) Ulsoor lake series (north-west); b) 

Hulimavu lake series C) Sarakki lake series d) Beguru lake series e) Ambilipura lake series f) 

kaikondarahalli lake series and g) Doddaanekundu lake series According to the studies 

conducted earlier considering the net water supply to the city. An estimated ~500 MLD of total 

wastewater flows in the catchment that are partially treated by the STP’s. The existing 

treatment facility running in the KC valley is the K & C valley STP 248 MLD (163+55+30); 

Madivala STP (4 MLD) and Kadabesena halli STP (50 MLD) (provided in Fig. 4.2). These 

(C
) E

W
RG, C

ES, I
IS

c, 
20

17



ETR 116, Energy & Wetlands Research Group, CES, IISc 2017 

 

 

40 
© Ramachandra T V, Durga Madhab Mahapatra, Vinay S, Sincy V, Asulabha K S, Sudarshan Bhat, Bharath H. Aithal,  2017. Bellandur and Varthur Lakes Rejuvenation 

Blueprint,  ENVIS Technical Report 116, Environmental Information System,  CES, Indian Institute of Science, Bangalore 560012 

 

treatment units running at ~50 5 of its installed capacity and highly inadequate to treat the 

wastewater of the region. Though there are new provisions for many new STP’s at crucial 

important sewerage drawing location proposed by BWSSB under SWD Plan a strategic know 

how of the drainage basin and the sewerage load is still missing in the conceptual plan. Some 

of the STP’s in the KC valley have been already commissioned and are projected to work from 

march, 2017 as an extension of the K and C valley STP for another 60 MLD, Bellandur 

Ammanikere STP (90 MLD). These systems still needs a huge quantity of electricity to pump 

sewage from the pumping units located at Agaram lake (additional pumping unit being built) 

to the STP’s  i.e  60 MLD to additional treatment unit to K & C valley and 90 MLD to Bellandur 

ammanikere STP upstream of Varthur. To save the cost of laying UGD to these centralised 

STP’s, and capital and OM cost of the present pumping station and the additional pumping 

requirement a potential option is to treat the wastewater right at the collection node near the 

mouth of the trunk sewers, by setting up an STP in the land earmarked for public utilities like 

waste management in this area (Fig. 4.3). 

 

 

 

Fig. 4.3: Inlets to Bellandur lake - total wastewater influx and the area earmarked for 

public utility as per CDP 

220 MLD  

Peripheral drains channelized to Down-stream 

STP 

Peripheral drains channelized to Down-stream 

STP 

248 MLD 
+ 60 

MLD

300 MLD  

15 MLD  

>40 MLD  

(C
) E

W
RG, C

ES, I
IS

c, 
20

17



ETR 116, Energy & Wetlands Research Group, CES, IISc 2017 

 

 

41 
© Ramachandra T V, Durga Madhab Mahapatra, Vinay S, Sincy V, Asulabha K S, Sudarshan Bhat, Bharath H. Aithal,  2017. Bellandur and Varthur Lakes Rejuvenation 

Blueprint,  ENVIS Technical Report 116, Environmental Information System,  CES, Indian Institute of Science, Bangalore 560012 

 

The flow calculations shows a sewage influx of >500 MLD, considering ~5% as evaporation 

losses around ~25 MLD is lost to atmosphere. Sewage from the residential sector is about 420 

MLD (Annexure III). An additional 40 MLD is contributed by the immediate peripheral 

wastewater influx apart from major inlets from KC valley and Agaram inflow points. These 

are contributed by the sewerage from HAL, Challaghatta, Ibblur lake etc. Large influx of sewer 

water into the lakes despite treatment efforts by BWSSB are due to diversions of sewage from 

major lake inlets directly into Bellandur lake. Similarly the flow estimation of Varthur lake 

shows 560 MLD of wastewater entering through the major inlet from Ammanikere and 

additional 30 MLD from the peripheral water influx regions adding up to a total of ~590 MLD 

into the lake (Fig. 4.4).  

 

In the city considering an average population density of 10,000 person/sq. km i.e. ~100 

person/ha with a use of ~20 gN/capita/day, the anthropogenic N flux is ~0.73 tons/ha/yr. As 

the cost of nutrients have been exceedingly high, this is the right time where the principles of 

re-use and recycle can be adopted to augment out nutrient requirements where we have huge 

resource constraint in the state. In case of the K and C valley and other lake series draining into 

the Bellandur and Varthur lake series assuming that ~50 % of N inflows into sewers. The 

balance N fraction can losses due to leaching, on land decomposition, decomposition along the 

flow path of ~15 km through decomposition in water and bacterial and algal uptake during the 

flow. Even then ~45 tons of N enters into this system every day (TN entering the system ~60-

90 mg/l).  The total loading rate of N in Bellandur lake ~8.18 gN/m3/day. Where the Bellandur 

lake traps and transforms ~60 % of the TN and there is a loss of ~40 % (~20-40 mg/l) and 

around ~60 % of then is cellular N. This N escaping from the system becomes a huge load to 

adjoining lake systems as Varthur. Provisions for a complete capture  of this appreciable N 

pool will lead to complete resource recovery that is presently undervalued and inadequately 

and unsuitably used. Similarly considering ~5 gP/capita/day, the anthropogenic P flux is ~0.18 

tons/ha/yr and the lading rate is around 3.63 gP/m3/day. ~20 tons of P enters the Bellandur lake 

system (TP entering the system 15-30 mg/l). Here the net P accumulated in the system is ~70 

% and the balalnce flows out through the outlets. The major sources of P are human excrements 

and extensive use of sodium tri-poly phosphate (STPP) based detergents and to a smaller extent 

industries in the catchment. These huge urban nutrient pool sizes can be estimated with help of 

steady state mass balance approach. 

 

The urban sewerage system transports a massive quantity of carbonaceous compounds mainly 

in the organic form to the downstream regions with the help of the lake systems in Bangalore. 

The Bellandur lake series comprise of few lake systems that joins at the Bellandur segment. 

Earlier reports from as per LDA, 2006 show ~ 400-500 MLD of sewage entering the Bellandur 

Lake. With  a water spread area of 380 ha and an average depth of 2 m, the total wastewater 

influx into the Bellandur lake ~500 MLD, the HRT of the system ~16 days during high flow 

conditions and ~20 days during low flow conditions considering the flow as ~400 MLD. 

During monsoon the lateral run-off and the additional storm water further pulls down the 

average HRT of the lakes ~7-10 days. Considering TOC variation of 120 to 390 mg/l with a 

flow of ~500 MLD. The total C input into the lake on an average 125 tons/day. Due to 

(C
) E

W
RG, C

ES, I
IS

c, 
20

17



ETR 116, Energy & Wetlands Research Group, CES, IISc 2017 

 

 

42 
© Ramachandra T V, Durga Madhab Mahapatra, Vinay S, Sincy V, Asulabha K S, Sudarshan Bhat, Bharath H. Aithal,  2017. Bellandur and Varthur Lakes Rejuvenation 

Blueprint,  ENVIS Technical Report 116, Environmental Information System,  CES, Indian Institute of Science, Bangalore 560012 

 

stagnation and various stationary zones on the surface of the lake the contents of the lake do 

not mix completely like a continuously stirred tank reactor (CSTR) and acts as a mixed flow 

reactor (MFR). For the calculated input of ~125 tC and the present volume of the lake ~5.5 

Mm3, the C loading rate is 22.73 gC/m3/d into Bellandur lake. Compared to the loading rates 

observed in a sewage treatment lagoon and detention ponds these vales are nominal and can be 

easily managed by mere detention by virtue of the bio-physical and chemical transformations. 

But, these systems act as incompletely mixed reactors with a negligible surface flow and higher 

detention resulting in uneven oxic/anoxic zones with varying treatment abilities.  

 

 
Fig. 4.4: Present sewerage system and proposed sewer lines with pumping stations 

 

  

(C
) E

W
RG, C

ES, I
IS

c, 
20

17



ETR 116, Energy & Wetlands Research Group, CES, IISc 2017 

 

 

43 
© Ramachandra T V, Durga Madhab Mahapatra, Vinay S, Sincy V, Asulabha K S, Sudarshan Bhat, Bharath H. Aithal,  2017. Bellandur and Varthur Lakes Rejuvenation 

Blueprint,  ENVIS Technical Report 116, Environmental Information System,  CES, Indian Institute of Science, Bangalore 560012 

 

4.1 Waste-Water Treatment Unit Operations and Processes 

The wastewater treatment bioprocesses transform minute solids and dissolved organic matter present 

in wastewaters into organic and inorganic solids that can be settled by application of flocculants. 

Process analysis: 

1. Microbes as bacteria – transforms particulate carbonaceous colloidal matter and dissolved 

organics present in wastewater into bulkier cellular lumps/tissues and into gases as a 

metabolic by product. 

2. The gases escape into the environment 

3. The cellular masses are removed with the help of sedimentation tanks or clarifiers. 

4. The main objectives of Bio-treatments are to reduce organic matter in wastewaters mainly 

measured in the form of BOD, COD and TOC.  

5. Bio-treatments also remove nutrients (N and P) from wastewaters. 

6. These bioprocesses are used in tandem with other physico-chemical processes for attaining 

optimal effluent quality. 

7. Bio-processes technologies used in wastewater treatment can be broadly divided into three 

categories – Aerobic, Anaerobic and Anoxic 

8. These processes can be run either as suspended growth system or attached growth system or 

as a combination of both. 

Working of Conventional Wastewater Treatment Systems: The conventional treatment set up for 

wastewaters comprise of primary, secondary and tertiary treatments (Table 4.1) that involves various 

steps 

Screening is essentially to remove larger floating solids that take a very long tome for breakdown and 

decomposition. The screen comprises of an ordered array of flat metal plates that are welded to the 

horizontal bars at ~ 4 cm – 2 cm spacing. During the course of the water flow, the screens are juxtaposed 

perpendicular to the flow direction. The large amount of floating materials, sand debris, polymers etc 

stuck to the screen is removed manually or through other mechanical means. These floatable materials 

are then carried out as solid waste for proper disposal. 

The grit removal process mainly intends to remove heavy and inert inorganic matter. Grit, dense coarse 

materials, sand, shells, gravel and other heavy inorganic matter tend to settle bt sedimentation in the 

settling basin within a minute. The materials are then send to proper disposal sites.  

The primary clarification happens in a settling basin that is intended for settling of heavier inorganic 

matter. These clarifiers have detention period of ~ 120 minutes and are mostly circular in shape. The 

settled materials on various parts of the clarifiers are scraped and pushed towards the centre with the 

help of rakers and the settled material mostly known as primary sludge are then transported to the 

through the primary sludge pump to the sludge digesters. Importantly in this exercise ~40 % of BOD 

and ~70 % of suspended solids are removed. 

Secondary treatment involving suspended aerobic processes in carried out with the help of aerobic 

microbes. At this stage, the wastewater are mostly devoid of particulate inorganic and organic matter 

and comprise of decomposed or semi-decomposed organic matter i.e. carbohydrates, proteins, lipids, 

fibres etc., in the presence of oxygen and aerobic bacteria these compounds are broken down into 

simpler forms as carbon dioxide, ammonia, water etc. The microbial activity transforms these dissolved 

forms into flocculating biomass and the finer organic matter into settleable mass. The oxygen is 

provisioned through the help of surface aerators that helps in the growth of aerobic bacteria that are 

required for the decomposition of organic matter. The powerful surface aerators droves the wastewater 

(C
) E

W
RG, C

ES, I
IS

c, 
20

17



ETR 116, Energy & Wetlands Research Group, CES, IISc 2017 

 

 

44 
© Ramachandra T V, Durga Madhab Mahapatra, Vinay S, Sincy V, Asulabha K S, Sudarshan Bhat, Bharath H. Aithal,  2017. Bellandur and Varthur Lakes Rejuvenation 

Blueprint,  ENVIS Technical Report 116, Environmental Information System,  CES, Indian Institute of Science, Bangalore 560012 

 

through a mechanical churning process from the bottom of the aeration tank units and splatters it over 

the surface thus ensuring oxygenation mobilisation.  

Secondary treatment involving attached growth processes involves of wastewater over a combination 

of media that acts as substrates for attachment and growth of microbes over the surfaces. In this 

biological process the surface grown biological microbial assembly absorbs the organic matter the 

wastewaters and starts multiplying of the surface of the substrates. When the weight of the surface 

biomass becomes critical is swept away by the trickling waters that captured in the subsequent settling 

units and are often recycled back. Various types of media can be used for development of the attached 

microbial communities as gravel, pebbles; granite of ~10-15 cm is often used in trickling filters. 

The final round of settling the solids is performed by the secondary clarifiers where the microbial flocks 

comprising of cellular biomass and organic aggregates are made to settle. Usually these settling 

clarifiers are circular in shape and with a retention time of ~90-120 min. The same rakers are used to 

draw the settled sludge to the centre which is then carried for recirculation to the aerobic tanks or the 

trickling filters. The excess amount of the solid/sludge is transferred to the sludge thickeners that 

separate the excess water content in the sludge. This biological process ensures ~90% of BOD removal 

and ~90% of SS removal of the influent wastewater. 

 

Table 4.1: Various wastewater treatment and process parameters 

Physical  Chemical  Biological  

 Screening  

 Comminute  

 Flow equalization  

  Sedimentation  

 Flotation  

 Granular-medium 

filtration  

 

 Chemical precipitation  

 Adsorption  

 Disinfection  

 Dechlorination  

 Other chemical 

applications  

 

 Activated sludge process  

 Aerated lagoon  

 Trickling filters  

 Rotating biological contactors  

 Pond stabilization  

 Anaerobic digestion  

 Biological nutrient removal 

 

      

WWT Technologies working at Bangalore are  

1. ASP (Activated Sludge Process) 

2. EA (Extended Aeration) 

3. TF (Trickling Filters) 

4. UASB (Up-flow Anaerobic Sludge Blanket Reactor) 

5. SBR (Sequential Batch Reactor) 

6. MBR (Membrane Bio-Reactor) 

7. MBBR (Moving Bed Biofilm Reactor) 

8. CAB (Cascading Algal Bioreactor) 

  

(C
) E

W
RG, C

ES, I
IS

c, 
20

17



ETR 116, Energy & Wetlands Research Group, CES, IISc 2017 

 

 

45 
© Ramachandra T V, Durga Madhab Mahapatra, Vinay S, Sincy V, Asulabha K S, Sudarshan Bhat, Bharath H. Aithal,  2017. Bellandur and Varthur Lakes Rejuvenation 

Blueprint,  ENVIS Technical Report 116, Environmental Information System,  CES, Indian Institute of Science, Bangalore 560012 

 

Table: 4.2: Comparative assessment of wastewater treatment process 

I Treatment Process: Activated-sludge process  (ASP/EA) 

2 Sketch 

 
3 Technical details and Operation 

ASP is microbial assisted wastewater stabilisation technique that runs continuously in an aerobic 

environment with the help of activated i.e. force suspended bacterial mass. In this process the clarified 

wastewater after preliminary treatment including primary settling in let into an aeration basin in which 

activated biomass mostly comprising of bacteria and protozoans aerobically degrade the wastewater 

organics into CO2, sludge mass (new cells) and other end products. The microbes that forms the activated 

biomass in ASP mainly comprise of gram negative bacteria, C and N oxidisers, floc/non-floc forming 

members, aerobic and facultative anaerobic bacteria. The other group of organisms are the protozoans that 

are flagellates, ciliates and amoeba. To maintain the aerobic environment for the growth and development 

of the above mentioned microbial communities aerobic conditions are maintained either with the help of 

mechanical or diffused aeration in the treatment basin. This also serves to maintain a completely mixed 

system essential to keep the contents in the reactor usually known as the mixed liquor distributed in the 

basin. With in a short retention time the organics are converted essentially into larger sludge masses and 

CO2, and then the mixed liquor is transferred to the secondary clarifier where the sludge/biomass is allowed 

to settle and the clarified effluent is all set for disposal and reuse. During this operation, a substantial part 

of the sludge from the secondary clarifier is recycled back to the aeration unit to maintain the activated 

biomass concentrations. 

Land Area requirement: 0.09 Ha/MLD (0.1 Ha/MLD-Tertiary Treatment included) 

Power requirement: 186 kWh/d/MLD 

4 Feasibility  

This is the most widely used option for treatment of domestic wastewater for medium to large towns where 

land is scarce. ASP is only appropriate for a centralized treatment facility with the construction of long 

distance sewage channels, a well-trained staff, constant electricity, technical equipment (monitoring 

appliances), appropriate funding and a highly developed management system that ensures that the facility 

is correctly operated and maintained. Because of economies of scale and less fluctuating influent 

characteristics, this technology is more effective for the treatment of large volumes of flows of municipal 

wastewater from medium to large towns of 10000 - 1 million population equivalent. ASP works in almost 

every climate for the removal of both settable (physical primary treatment) and dissolved, colloidal and 

particulate organic matter and nutrients (biological removal in the activated sludge). The treatment capacity 

is low in colder environments. 

5 Economics: 

Infrastructure/Capital Cost: Rs. 68 lakhs/MLD 

OM Cost: Rs. 12 lakhs/MLD/Y 

Running cost: 0.32 paisa/litre 

6 Suitability in the present context: 

Unsuitable 

  

 

 

(C
) E

W
RG, C

ES, I
IS

c, 
20

17



ETR 116, Energy & Wetlands Research Group, CES, IISc 2017 

 

 

46 
© Ramachandra T V, Durga Madhab Mahapatra, Vinay S, Sincy V, Asulabha K S, Sudarshan Bhat, Bharath H. Aithal,  2017. Bellandur and Varthur Lakes Rejuvenation 